J
EPA 440/1-75/060
Group il

Development Document for Interim
Final Effluent Limitations Guidelines
and Proposed New Source Performance

Standards for the

PHARMACEUTICAL
MANUFACTURING

Point Source Category

N %

2
Z
%

Y Q
"L pRote”

0
N AGENCY

4

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
DECEMBER 1976



DEVELOPMENT DOCUMENT
for
INTERIM FINAL
EFFLUENT LIMITATIONS GUIDELINES
and
PROPOSED NEW SOURCE PERFORMANCE STANDARDS
for the

PHARMACEUTICAL MANUFACTURING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

Andrew W. Breidenbach, Ph.D.
Assistant Administrator for
Water and Hazardous Materials

Eckardt C. Beck
Deputy Assistant Administrator
for Water Planning and Standards

0Ss
\\‘NE 74,‘:9
[...]
cooling tower and boiler blowdown - Lty difference

FLOW* 156 %
BOD 384 60
CoD 655 102
Ss 49 7.6
TOC 228 35.5

*Flow in cu m per day

The raw waste loads calculated here show the total loads
from the areas without deductions for human wastes.

In addition, the company furnished the following monthly
averages of treatment plant effluent for a fifteen-month
period.

. BOD COD TSS
mqg/1 mg/1 mgs1

8 64 24

16 72 26

24 162 36

14 78 16

10 26 10

7 30 26

10 29 10

3 136 6

4 45 12

9 29 8

1 19 8

10 25 12

12 20 6

9 44 7

36 136 24
Average 12.2 61 15.4

Plant 8

The activities of this plant are in subcategory B. The
plant produces vaccines and blocd fractions for human use.
Animals are kept at the facilities for pProduct testing and
as a source of serum.

Approximately 100 persons are employed at the facility,
working 8 hours per day, 5 days per week.

100



Wastewaters include tank washings, equipment washings,
boiler blowdown, sanitary wastes, frrocess wastes, cage
washings and contact cooling water. The combined wastes go
to a 2-hectare (5-acre) pond with aerators in the influent
end. The pond provides 15 to 30 days aeration. The
wastewater then goes into basins where ferric chloride and
then a polyelectrolyte are added. Air flotation serves to
remove the precipitate, after which the effluent is
chlorinated and discharged to a river. Waste sludge is
hauled to a landfill.

Samples were taken of the total wastewater in and out of the
treatment plant October 9 thrcugh 11, 1974. The average
total wastewater flow for that period was U473 cu m/day.
Average analytical results are presented below.

Influent Effluent Percent
mg/1l Kg/day mg/1 Removal
BOD 19 9.1 5.8 70
CoD 77 36 48 38
ss 15 7.3 30
TOC 16 7.6 16

Deductions were made for sanitary, eLoiler blowdown, and
cooling water, leaving the standard RWL of:

rlow Parameter Kg/day

76 cu m/day BOD 4.75
CcoD 14.8
TSS 0.52
TOC 1.53

The company provided treatment plant influent and effluent
data for 1973 and 1974. The average flow for that period
was 719 cu m/day. The average analytical results are:

Influent Fffluent % Removal
mg/1l Kg/day mg/1
BOD 46.3 33 7.8 83
COoD 118 85 50.5 57
Ss 31.6 23 22.2 30

By both sets of data, the wastewaters are of low strength,
and the performance of the treatment plant is poor.

101



Plant 9

The principal activity of this plant is in subcategory A,
making a single antibiotic product. There is also a
pharmaceutical section which fills and packages 23 products.

Process wastewaters, boiler blowdcwn, cooling tower blowdown
and storm water are pumped tc the wastewater treatment
facilities, consisting of four lagocns and three "cascade
basins." Two of the lagoons with a total volume of 6,000 cu
m are equipped with aerators totaling 150 HP. The total
flow is said to be 1,570 cu m/day; hence, the aeration
period is about four days. Following aeration, the
wastewater flows to two more basins with a holding time of
2.8 days, then to three "cascade Lkasins" and finally to a
sink hole.

RFW calculated deductions for raw waste loads other than
industrial; they amounted to only a few percent of the
total, 1.3% in the case of ROD.

The table below shows the availakle analytical data. The
variability and the paucity of the data are such that these
results should not be used as a basis for conclusions.

BOD COoD TOC TSS NH3/N P
mgqs/l mg/1 mgq/1l mg/1 mg/l mg/l

June *'74 company data (one day)

Influent 1151 2119 116 86 2.3
1st lagoon 269 577 142 102 2.2
Sink hole 49 278 132 134 39 3.4
11 October '74 RFW
Influent 1890 3600 281 785 43 5.0
2nd lagoon 540%

or 237% 1300
Effluent 432 144 3 55 5.7
14 October *'74 RFW
Influent 3150 6700 2060 914 55 14,2
2nd lagoon 245 330 286
Effluent 26 317 155 4 58 7.8
% Removals*x* 98 91

* The basic data sheet shows 540.

102



#*These percent removals are obtained for each constituent
from the average of all of the influent concentrations
and all of the effluent concentrations. "Sink hole" is
considered, for this purpose, toc ke the same as
"plant effluent."

Plant 10

The principal product of this plant is vitamin C, but it
also manufactures sulfa drugs, and in rart packages products
in gelatin capsules. It operates 24 hourss/day, 5 to 7
days/week.

The wastewater treatment plant fprovides about 8 hours
retention in an equalization pond equipped with two 25-HP
floating aerators, followed by an activated sludge process,
clarifier and a polishing pond.

Information secured in the RFW studies present a somewhat
confusing picture, in that the indicated flow into the
treatment plant is twice as great as the flow out and two
different figures appear for the daily amount of
manufactured product. It is assumed that RFW personnel had
adequate reasons for the figures that they used; their
computations of raw BOD loads/ton cf product are accepted and
presented below. Deductions were made for sanitary and
cooling water. Samples were taken for four days, 9/17/74
through 9/20/74.

Industrial flow, cal-
Total waste culated by deducting
as measured sanitary & cooling water

Flow, cu m/day 6,820 4,920
BOD, kgsday 8,220 8,180
COD, Kgrsday 19,000 18,810
TSS, Kg/day 928 960
TOC, Kg/day 6,410 6,350

Treatment plant data for the same four days gave the
following averages:

Influent ffluent %_Removal
BOD, mg/1 1,220 47 96
CcOoD, mg/1 2,800 1,350 52
TSS, mg/l 146 122 16
TOC, mg/l Iy 606 36

103



The manufacture of vitamin C, as in this plant, is not a

typical subcategory C operation. The raw BOD load per ton
of product is relatively 1low.

Plant 11

Plant 11 is a producer of fine medicinal chemicals in the C
subcategory. The production facilities occupy two
manufacturing areas, with related administrative facilities.
Operations are conducted three shifts/day, seven days/week.

Average daily total waste flow in late 1974 was roughly 1
mgd, with an average raw waste BOD loading of 7,500 1lb/day
(3,409 kgrsday).

Production wastes consist of spent mother 1liquors, product
washings, contact cooling water and other process wastes,
all collected in an industrial wastewater system. Sanitary
wastes are separately collected and treated in a package
activated sludge treatment plant kefore joining the
industrial waste stream and the combined flows are treated
in an activated sludge system, discharging effluent +to a
river. Non-contact cooling water is discharged to the river
directly.

Design equalization basin capacity is 12 hours, but actual
detention time was 24 hours at 1974 flows. Design detention
time in aeration is 12.3 hours, but 1974 flow was one-half
the design flow and only three of the six aeration tanks
were in use.

Ammonia stripping and cyanide destruction are used on
certain process streams before arrival at the treatment
plant.

Waste sludge is thickened, vacuum-filtered without digestion
and hauled to a landfill.

Company records were available for the period January 1973
to June 1974 showing the following:

Influent Effluent % Removal
N*  mg/l N* mg/1
BOD 136 894 106 79 91
CcOoD 171 2634 315 398 85
TSS 114 126

*N = number of samples.

104



Samples taken 2 October '74 through 5 October '74 were used
to determine raw waste loads:

Kg/day

BOD 7,560
CcoD 12,500
TSS 950
TOC 6,690
Plant 12

The activities of this plant are in subcategory B. The
manufacturing operations produce human blood products,
influenza virus vaccine and various unit-dose syringe
products.

The only wastewater associated with blocd fractionation
processes is the washing of equirment, tanks and floors.
All waste blood fractions are incinerated and solvents are
recovered by distillation and reused.

The only wastewater associated with the sterile injection
filling rfrocesses is distilled water used for rinsing glass
syringe barrels.

All process and sanitary wastewater, boiler blowdown, and 70
to 75% of all contact cooling water is collected by a sewer
system that discharges to the municipal sewer. Surface
runoff, noncontact cooling water and 25 to 30% of all
contact cooling water is discharged directly to the river.

Samples of +the total plant effluent were collected for
analysis by RFW during the period Octoker 22 through October
24, 1974, The following table shows the results and also
the net industrial load as calculated Ly RFW.

As Calculated
Measured Industrial BOD Load
Kgsday Kg/day

Flow% 89%

BOD 25. 4 20.0

COD 46.3 33.1

sS 5.9 0.45

TOC 9.1 3.6

*Flow is in cu m/day

105



Plant 14

The activities of this plant are in sukcategory E. Included
at the facility are small-scale chemical compounding and
biological fermentation facilities, animal housing
facilities, laboratories, and administrative offices. The
pharmaceutical and biological research is directed toward
the development and testing of new precducts. The principal
operations are conducted during a single shift, five days
per week.

The bulk of +the 1liquid waste generated by the facility
consists of cage washings.

All wastewater, cooling water and boiler blowdown are
collected by a sewer system and flow to a package activated
sludge wastewater treatment plant. A 170 cu m equalization
basin is followed by a primary clarifier, an aeration tank,
a secondary clarifier and chlorination before discharge to a
creek. Dried waste sludge is taken to a landfill.

Composite samples of the influent and effluent were taken by
RFW Co. on two days in October, 1974, Average flows and
analytical results were as follows:

Percent
Influent Effluent Removal

Flow, cu m/day 184

BOD, mg/1 100 13 87
COoD, mg/l 235 32 84
ss, mg/l 238 10 95.8
TOC, mg/1 114 18 84

An estimated deduction for human sources can be made from
the above raw waste 1loads, resulting in the standard
industrial raw waste load Lkelow:

kg/day kg/1000m2
BOD 12.5 1.58
COD 27.3 3.46
Ss 37.7 4.77
TOC 14.4 1.83

Flow = 110 cu m/day
The company furnished data on orerations of the wastewater

treatment plant over a nine month period, January through
September, 1974. Data included both influent and effluent

106



levels of BOD, COD and SS. There were 96 influent BOD tests
and about 190 tests for the other parameters.

Percent
Influent Effluent Removal
Flow, cu m/day 231
BOD, mg/1l 67 1.75 97.4
coD, mgrs1l 197 18.2 90.8

SS, mg/1 143 5.9

The average flow during the nine months in 1974 was 231 cu m
per day. Deducting for human sources, the average standard
raw waste 1load for that period 9.73 kgs/day of BOD and 31.4
kgsday of COD.

Plant 15

This plant is a bulk chemical groduction facility. Its
activities are in subcategory C. The facilities consist of
several warehouses, an administration kuilding, a tank farm,
and several process buildings. All products are
manufactured via batch operations. The manufacturing area
operates 24 hours a day, five days a week, while
administrative personnel work eight hours a day, five days a
week.

Sources of wastewater are varied and include tank washes,
barometric condenser water, tank Lkoilouts, cooling water
discharges, caustic and acid washes, fume scrubbers, water
layer separations, floor and equirment washings and sanitary
wastes.

Process and sanitary wastes are collected by separate sewer
systems and treated in an activated sludge plant prior to
discharge to a river. Caustic and acid wastes are pumped
separately to holding tanks. The tank contents are
subsequently mixed and neutralized kefore clarification and
discharge to the treatment plant. Stormwater run-off and
cooling tower blowdown are discharged into the plant storm
sewer system and mixed with treatment plant effluent prior
to river discharge.

The treatment plant has an aeration 1lagoon of 110 cu m

volume followed by clarification, neutralization and
chlorination. Dewatered sludge is hauled to a landfill.

107



Twenty-four hour composite samples of the raw process waste
and the total effluent from the wastewater treatment plant
were obtained by RFW Co. on Oct. 8 and 9, 1974.

Industrial Sanitary Calcu- Effluent Percent
Stream Stream lated Stream Removal

Flow, cu m/day 129 30 159
BOD, mg/1 12,200 725 10,000 2,000 80
CoD, mg/1 17,900 1,510 14,770 3,680 75
TOC, mg/1l 9,170 275 7,480 218%*
TSS, mg/1 326 104 274 47
NHn-N, mg/1 1,740 13 1,411 1,195
Phosphate, P 2.1 16 4.7 .24

*Probably erroneous, in view of COD and BOD data.

The total plant flow, including boiler bklowdcwn and water
treatment plant wastes, was 257 cu m/day.

The company furnished data on the process waste flow into
the treatment plant and the treatment rlant effluent over a
period of 17 months in 1973 and 1974. The average
analytical results are presented kelow.

t

Process Treatment Plant Percent
Waste Flow Effluent Removal
CcCoD, mg/1 20,900 14,000 33
ss, mg/1 1,000 359 64
Plant 16

The plant produces flue vaccine, tetanus toxoid and other
subcategory B materials and has a research lakoratory. (The
biologicals are packaged, but this is a normal part of the
subcategory B operation). Thus, the plant is classified in
the "B" and "E" subcategories. The number of employees is
reported to be 200.

Spent eggs, animal bodies and other wastes are incinerated.
The wastewater flow, excluding storm flow but including

108



cooling water, amounts to 208 cu m/day. It is treated in an
activated sludge plant having an aeration time of about 37
hours. There are two secondary clarifiers in series, each
with a detention time of 5 hours. The flow is chlorinated
and then goes to a pond providing a detention time of 6
days.

Data submitted by the company show nine pairs of influent-
effluent monthly average BOD results obtained in 1974. The
BOD results average 106 and 4.4 (96% removal). The average
flow, according to the data submitted, is 220 cu m/day. The
BOD raw waste load is 22 kgvday.

RFW sampled on October 25, 1974, obtaining in and out BOD
values of 23 mgs/1 and 4 mg/l. These two values cannot be
compared, in view of the total detention time of about 8
days in the plant. Furthermore, the RFW data sheet
indicates that production was essentially zero on that day.
No standard raw waste loads can be calculated.

Plant 17

The operations of this plant are divided into subcategories
B, D and E.

The wastewater passes through an equalizing tank, then is
treated with hydrogen peroxide (H202) and oxinite (NaCl02)
and discharged to a municipal sewer.,

No company data on the wastewater composition have been
submitted. RFW Company sampled the total wastewater stream
on three days: 29, to 31 Oct., 1974 and sampled streams from
the individual subcategories, except on the first day.
Flows and analytical data for the Erincipal constituents of
interest are shown in the following takle.

Amm
BOD Ccop TOC TSS P N
Sub-  Flow kg mg kg mg kg mg kg mg mg mg
cate- cu w day 1 day 1 day 1 day 1l 1 1
gory day
B 870 751 518 726 834 128 147 28 32 3 .4
D 227 216 950 349 1510 135 595 3 14 22 1.7
E 840 166 198 339 404 64 77 42 50 15 .8
Sum* 1937 833 430 1408 726 327 169 73 38 40 .14

109



Totalx*
Flow 2645 917 347 1270 650 457 173 161 61 2

Totalx**
Flow 2650 1391 525 2262 854 490 185 88 39 10

% 30 and 31 Oct.
** 29, 30 and 31 Oct.

The flow from the individual sources fall short of
accounting for the total flow and raw waste loads measured
at the plant.

RFW calculated deductions for sanitary and non-process
flows. These deductions amcunted to less +than 5% of <the
flows and raw waste loads.

Plant 18

This is a pharmaceutical formulating plant (subcategory D)
whose major products are tablet and liquid preparations.

The major sources of wastewater to the treatment plant are
tank, floor and equipment washings and sanitary wastes.
Boiler blowdown, cooling water and storm runoff are diverted
to a holding pond before discharge tc a river.

The wastewater treatment plant has a plastic media trickling
filter designed for 3200 mg/l of BOC. This is followed by
an activated sludge system with an air supply of 5.6 cu
m/7minute and a design aeration time of 24 hours. The
effluent is chlorinated and pumped through a sand filter
before discharge to a river.

For determining raw waste loads, comgpany historical data
from 1969 (4 days) and RFW data from 1974 (2 days) were